
 

 

 

 

CAVELAND ENVIRONMENTAL  

AUTHORITY, INC. 

 

REGIONAL FACILITY PLAN 
 

March 2021 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared For: 

 Caveland Environmental Authority, Inc.  

 P. O. Box 426 

 508 S. Dixie Highway 

 Cave City, KY  42127 

 

Prepared by: 

Heritage Engineering 
642 South 4th St, Suite  100 

Louisville, KY 40202 

(502) 562-1412 

www.heritageeng.com 

rrafferty
Stamp



 



TABLE OF CONTENTS 
 

ACRONYMS .................................................................................................................................. i - ii 

 

SECTION 1 – Regional Facility Plan Summary ............................................................................... 1 
[...]
_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  16 
 

areas, subsurface sewage disposal systems (septic tanks and lateral fields) can and frequently 

do fail without any surface evidence.  A failure condition may discharge the septic tank effluent 

into the karst geological stratum, thus polluting the groundwater.  Public sanitary sewer 

collection and treatment facilities are the only feasible solution to this groundwater pollution 

threat. 

 

Wetlands 

Hart and Barren Counties have many potential small and intermittent wetlands.  The U.S. 

Department of Interior, Fish and Wildlife Service maintains a detailed record of wetland 

locations in these counties.  Because construction will be limited to the existing Horse Cave and 

Cave City WRF sites (and areas adjacent to the sites), construction in wetland areas will be 

avoided. 

 

Threatened/Endangered Species 

A table of endangered, threatened, proposed, and candidate species, as specified by the U.S. 

Fish and Wildlife service, Kentucky Ecological Services Field Office, are listed in Table 5-1.  

Because all proposed alternatives will be carried out in locations that have been previous 

disturbed, no wildlife habits will be disturbed or impacted.  

Table 5-1 

Threatened / Endangered Species  

Group Common Name Scientific Name Status 

Clams Purple Cat's Paw Epioblasma obliquata obliquata Endangered 

Clams Pink Mucket (Pearly Mussel) Lampsilis abrupta Endangered 

Clams Rough Pigtoe Pleurobema plenum Endangered 

Clams 
Orangefoot Pimpleback 
(Pearly Mussel) Plethobasus cooperianus Endangered 

Clams Ring Pink (mussel) Obovaria retusa Endangered 

Clams Spectaclecase (mussel) Cumberlandia monodonta Endangered 

Clams Rayed Bean Villosa fabalis Endangered 

Clams Clubshell Pleurobema clava Endangered 

Clams Fanshell Cyprogenia stegaria Endangered 

Clams Northern Riffleshell Epioblasma torulosa rangiana Endangered 

Clams Snuffbox Mussel Epioblasma triquetra Endangered 

Clams Rabbitsfoot Quadrula cylindrica cylindrica Threatened 

Clams Sheepnose Mussel Plethobasus cyphyus Endangered 

Clams Fat Pocketbook Potamilus capax Endangered 

Crustaceans Kentucky Cave Shrimp Palaemonias ganteri Endangered 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  17 
 

Mammals Indiana Bat Myotis sodalis Endangered 

Mammals Gray Bat Myotis grisescens Endangered 

Mammals Northern Long-Eared Bat Myotis septentrionalis Threatened 

 

Air Quality 

Air quality in the service area is characterized as “good” according to the Environmental 

Protection Agency’s Air Quality Index (AQI).  Mammoth Cave National Park, which is part of the 

service area, has the most available air quality data.  Out of the past 120 sample days, samples 

had a good or moderate rating on the AQI.  Construction involved with all proposed alternatives 

should not significantly affect air quality conditions. 

Cultural 

The U.S. Department of Interior, National Park Service has designated eight locations in the 

planning area as archeological sites, see Table 5-2 for entire list.  Though there are around 55 

sites in Hart and Barren Counties, only eight of those sites are within the planning area.  There 

are no known significant cultural or historical sites that will be impacted by any of the 

recommended alternatives.  

 

Table 5-2 

National Register of Historic Places 
in CEA Planning Areas in  

Hart County and Barren County, Kentucky 

Horse Cave Historic District Belle's Tavern 

Wigwam Village No. 2 Cave City Commercial District 

Renfro Hotel McCoy, Andrew House 

Unknown Confederate Soldier 
Monument in Horse Cave 

Old Zion Methodist Church 

 

National and State Parks 

Mammoth Cave National Park preserves the cave system and a part of the Green River valley 

and hilly country of south-central Kentucky. This is the world's longest known cave system, with 

more than 390 miles explored. Mammoth Cave National Park is in the Caveland Environmental 

Authority service area.  The Cave City WRF currently serves the Mammoth Cave National Park 

area.  No proposed construction for any of the alternatives will be in or affect the park system. 

Water Quality in Streams and Lakes in the Planning Area 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  18 
 

The National Water Quality Inventory Report to Congress (305(b) report) is the primary vehicle 

for informing Congress and the public about general water quality conditions in the United 

States.  This document characterizes water quality, identifies widespread problems of national 

significance, and describes various programs implemented to restore and protect waters. Table 

5-3 shows the designation of impaired waterbodies in the planning area. 

Section 303(d) of the Clean Water Act requires all states, territories, and authorized tribes to 

develop lists of impaired waters.  These are waters that are too polluted or otherwise degraded 

to meet established water quality standards.  This law requires the jurisdictions to establish 

priority rankings for waters on the list and develop Total Maximum Daily Loads (TMDLs) for 

these waters.  A TMDL is a calculation of the maximum amount of a pollutant that a water body 

can receive and still safely meet water quality standards.  

There are two water courses in the planning area that show up on the list of impaired waters – 

the Green River and Bacon Creek.  The section of Green River that runs through the planning 

area is listed as impaired, while most other areas of the river are noted as good on the 303(d) 

list.  Table 5-3 shows the Water Quality Assessment information for these water courses. 

 

Table 5-3 
Water Quality Assessment 

W
at

er
b

o
d

y 
N

am
e 

W
at

er
b

o
d

y 
ID

 

M
o

st
 C

u
rr

en
t 

D
at

a 

A
va

ila
b

le
 

L
o

ca
ti

o
n

 

M
ap

 

W
at

er
b

o
d

y 
T

yp
e 

S
iz

e
 

U
n

it
 

S
ta

tu
s 

S
ta

te
 T

M
D

L
 

D
ev

el
o

p
m

en
t 

S
ta

tu
s 

Bacon Creek 
0.2 to 17.2 

KY486197_01 2012 Lake to 
Bonnieville, KY 

Waterbody 
Map 

River 17.0 Miles Impaired TMDL 
needed 

Bacon Creek 
17.2 to 27.1 

KY486197_02 2012 Bonnieville City 
Limits to End of 
Forested Riparian 
Zone 

Waterbody 
Map 

River 9.9 Miles Impaired TMDL 
needed 

Bacon Creek 
27.1 to 32.6 

KY486197_03 2012 End of Forested 
Riparian Zone to 
Cr 1212 

Waterbody 
Map 

River 5.5 Miles Impaired TMDL 
needed 

Green River 
210.4 to 250.1 

KY493284_07 2012 Eastern Boundary 
of Mammoth 
Cave National 
Park to Lynn 
Camp Creek 

Waterbody 
Map 

River 39.7 Miles Impaired TMDL 
needed 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 6/8/2021 10:30 AM  19 
 

 

Section 6 – Existing Wastewater System 

 

 

On-Site Disposal Systems 

All heavily populated aeras in the Planning Area have sanitary sewer service.  Outside the 
heavily populated areas, on-site disposal systems are used.  The local health departments are 
well organized and respond to complaints and issues with on-site systems on a case-by-case 
basis.  The CEA is committed to assisting with the ongoing maintenance of the on-site systems.  
The CEA provides septic tank pumping services and treats the septage at one its two Regional 
Water Reclamation Facilities.   

The CEA is committed to providing sanitary sewer service to all areas currently being served by 
on-site systems.  The CEA works closely with local governments and health departments to 
identify critical aeras and works to provide service to those areas. 

Since the entire Planning Area is located on karst topography, there is a general concern that 
on-site treatment systems may contribute to contamination issues with the cave system.  To 
minimize the impact of these systems the CEA makes every effort to extend sanitary sewer 
service to unserved areas. 

 

CEA Treatment Facilities – Description 

The CEA owns and operates two treatment plants in the Planning Area:  The Cave City Water 

Reclamation Facility and the Horse Cave Water Reclamation Facility.  The Cave City facility 

serves areas south of Horse Cave and in Barren County.  The Horse Cave facility serves Horse 

Cave and portions of Hart County.  Both plants operate independently, but their combined 

effluent is pumped together through a single pipeline to a single discharge point on the Green 

River.  This Regional Facility Plan will evaluate the existing Horse Cave and Cave City Treatment 

Plants and develop alternatives that will provide sanitary sewer service through 2040. 

 

 

Horse Cave Water Reclamation Facility 

The Horse Cave plant is an oxidation ditch plant with an Annual Average Daily Flow (ADF) 

capacity of 0.480 MGD; a Peak Day (PDF) capacity of 0.720 MGD and a Peak Hour (PHF) capacity 

of 1.373 MGD.  The plant’s flow schematic is shown in Figure 6-1. 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  20 
 

The plant is well-operated and effluent testing indicates that the Facility consistently operates 

well within the limits of the KPDES permit.  There are no current enforcement actions against 

the Horse Cave WRF.  There are no known overflows in the collection system.  The key permit 

limits for the Horse Cave WRF are shown in Table 6-1.  Table 6-2 lists flow data for the Horse 

Cave WRF and Table 6-3 lists the flow data for the Cave City WRF. 

The following sections will review the design criteria for each unit process at the Horse Cave 

WRF and discuss the available capacity of each. 

 

Headworks 

The flow to the Horse Cave plant enters the plant at the grit chamber.  The grit chamber is the 

manually cleaned type and the channel is shaped such that the velocity of the influent is slowed 

enough to settle out the sand and gravel and maintain the organic material in suspension.  The 

grit chamber has a maximum design capacity of 1.373 MGD which is sufficient to accommodate 

the Facility’s Design Peak Hour Flow (1.373 MGD).  Therefore, the existing system would need 

to be upgraded to treat above its current rated capacity of 0.48 MGD.  Flow can be routed 

around the grit chamber to allow cleaning of the channel. 

From the grit chambers, the flow passes through a Parshall flume, and then to the mechanically 

cleaned bar screen.  The existing mechanically cleaned bar screen has a maximum rated 

capacity of 1.370 MGD which is sufficient to accommodate the plant’s current Design Peak 

Hour Flow Rate of 1.373 MGD.  The influent screening system includes a weir, bypass channel 

and manually cleaned bar screen to screen the influent flow in the event the mechanically 

cleaned bar screen fails, becomes clogged or is taken out of service for repair or maintenance. 

The existing influent screening system does not have reserve capacity to treat additional flow 

and is at the end of its design life and will need to be replaced in the couple of years. 

The screening facility discharges to the entrance well of the screw pumps.  Two 30-inch screw 

pumps are provided, each with a variable capacity of 875 to 1,985 gallons per minute (1.260 to 

2.858 MGD). 

In addition to the raw sewage flows, the screws also lift the return activated sludge (RAS) from 

the clarifiers back to the Oxidation Ditches.  The maximum design RAS rate is 150% of the ADF 

or 500 gpd (0.720 MGD).  Therefore, the maximum flow to the screw pumps would be 1,455 

gpm (2.095 MGD - the Peak Hour Flow – 1.373 MGD plus the maximum RAS rate – 0.72 MGD).   

The existing screw pumps have a firm capacity of 1,985 gpm (2.858 MGD) which is sufficient to 

accommodate the design PHF plus the design Maximum RAS rate.  This pumping system also 

has a reserve capacity of approximately 520 gpm or 0.763 MGD which would allow for some 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  21 
 

additional flow.  The existing screw pumps and drives are nearing the end of their design life 

and will need to be replaced in the next 5 years. 

 

Oxidation Ditches 

The Screw Pumps discharge to a headbox that feeds a flow splitter which consists of dual 6” 

Parshall flumes.  The flow train is split by the flumes to the two (2) Oxidation Ditches.  Each 

ditch has an aeration volume of approximately 233,00 gallons and a design organic loading of 

570 pounds of BOD per day based on the ADF and Average Daily Loading (285 mg/l BOD).   

Each Oxidation Ditch is equipped with three (3) brush rotors capable of producing a maximum 

of 83 pounds of oxygen per hour for a total aeration rate, per Oxidation Ditch, of 249 pounds of 

oxygen per hour or 5,976 pounds of oxygen per day.   

The Horse Cave biological process is designed to be operated in the Activated Sludge Mode.  

However, due to the permit limitations and influent ammonia-nitrogen concentrations, some 

level of nitrification will be required.  Therefore, the Sludge Age is long enough for the Nitrifying 

Bacteria to grow and become established.  The Nitrifying Bacteria growth rate is a function of 

temperature (assuming there is ample food, oxygen, pH, alkalinity, etc.)  The lowest single day 

temperature MLSS measurement of 6.6 degree Celsius was recorded on March 4, 2014.  The 

14-day average temperature around this event was approximately 10 degrees Celsius. 

The Biological Process Design Parameters are summarized as follows: 

Solids Retention Time -  15 Days 

Total Pounds Under Aeration - 17,100 # 

Organic Loading/1000 CF -  18.3 #/1,000 CF 
Of Aeration Basin 

Design MLSS Concentration -   4,400 mg/l 

Food to Mass Ratio -    0.067 

Minimum Operating Temperature -  6.6°C 

Aeration Basin Volume -   0.4657 MGD 

Daily Organic Loading -   1,140 #/day 

The existing aeration basin volumes are adequate to treat the Design ADF of 0.480 MGD.  
Facility improvements/expansion will be required to treat additional flows and loadings.  The 
existing brush rotors are nearing the end of their design life and will need to be replaced in the 
next 5 years. 

 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  22 
 

Clarifiers 

The plant is equipped with two (2), 24 ft. and 0ne (1) 40’ diameter center feed clarifiers with a 

side water depth of 12 feet.  The available surface area is summarized as follows: 

 Clarifier No. 1 – 24’ᴓ = 452 Square Feet (SF) 

 Clarifier No. 2 – 24’ᴓ = 452 SF 

 Clarifier No. 3 – 40’ᴓ = 1,257 SF  

  Total:    2,161 SF 

The flow from the Oxidations Ditches is split proportionally between the three (3) Clarifiers.  

The maximum surface loading rates at the PHF are summarized as follows: 

 Clarifier No. 1 = 
(288,000)

452 𝑆𝐹
 = 637 gpdpsf 

 Clarifier No. 2 = 
(288,000)

452 𝑆𝐹
 = 637 gpdpsf 

 Clarifier No. 3 = 
(798,000)

1,257 𝑆𝐹
 = 635 gpdpsf 

These overflow rates are below the recommended maximum overflow rates allowed by 10 

State Standards of 1,000 to 1,200 gallons per day per square foot (gpdpsf).  Therefore, the 

existing clarifier system does have some reserve capacity that could be used to treat additional 

flow.  The two (2) existing 24’ diameter clarifiers are at the end of their design life and need to 

be replaced in the next few years. 

 

Ultraviolet Disinfection Equipment 

The effluent from all clarifiers is disinfected by two (2) Ultraviolet Light Disinfection Systems 
(One System is manufactured by SunTech and the other by Enaqua).  The flow can be split 
between the UV units such that all flow from Clarifiers 1 and 2 is disinfected by the SunTech UV 
system (refer to the Horse Cave Flow Schematic) and all flow from Clarifier No. 3 is disinfected 
by the Enaqua UV system. 

These UV systems have a combined treatment capacity of 2.25 MGD (SunTech capacity – 1.25 
MGD; Enaqua capacity – 1.00 MGD) based on 65% UV transmission at 70% lamp output.  This 
capacity is adequate to accommodate the 1.373 MGD PHF. 

The existing Ultraviolet Light disinfection System has some reserve capacity that could be used 
to treat additional flow.  However, the SunTech UV system is at the end of its design life and 
will need to be replaced in the new couple of years.  The Enaqua system is nearing the end of 
its design life and will need to be replaced in the next 5 years. 

 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  23 
 

Effluent Pumping System 

The Horse Cave WRF (HCWRF) effluent is combined with the Cave City WRF (CCWRF) effluent 
and pumped to the Green River.  Therefore, the Horse Cave Effluent Pump Station must have 
sufficient Firm Pumping Capacity to pump the combined PHF from the Horse Cave and Cave 
City WRF’s.  Therefore, the Firm Capacity must be: 

HCWRF PHF + CCWRF PHF = Firm Capacity 

HC PHF = 1.373 MGD = 955 gpm 

CC PHF = 1.920 MGD = 1,333 gpm 

Therefore, the firm capacity at the HC Effluent Pump Station must be at least: 

955 gpm + 1,333 gpm = 2,288 gpm ≈ 2,300 gpm 

The Existing pumps have the following Rated Capacities: 
 
 Pump No. 1 - 1,100 gpm at 94’ TDH, 40 Hp, 1755 rpm 

Pump No. 2 - 1,100 gpm at 94’ TDH, 40 Hp, 1755 rpm 
Pump No. 3 - 2,000 gpm at 144’ TDH, 125 Hp, 1755 rpm 
Pump No. 4 - 2,000 gpm at 144’ TDH, 125 Hp, 1755 rpm 

 

Based on a hydraulic model of the existing system and pressure tests conducted in the Field, 
the capacity of the existing Effluent Pump Station is summarized as follows: 

 Pump No. 3 or 4 On – 1,954 gpm at 145’ TDH 

 Pump 3 and 4 On – 2,219 gpm  

The Smaller pumps (No. 1 or 2) cannot be operated when one of the Larger Pump is on 
as they cannot overcome the pressure generated by the larger pump(s). 

Based on the requirements of 10 State Standards, the Effluent Pump Station must be capable of 
pumping the PHF with the Largest Unit Out of Service.  Therefore, the firm Capacity of the 
Existing Effluent Pump station is 1,950 gpm.   

To accommodate the theoretical PHF of 2,300 gpm the existing effluent storage tanks can be 
used.  The existing Effluent Storage Tank capacities are summarized as follows: 

 Effluent Storage Tank No. 1 – 68’ Diameter x 5.5’ Deep (623.5 – 618.0) = 149,400 gal 

Effluent Storage Tank No. 2 – 31’ Diameter x 21’ Deep (633.0 – 612.0) = 118,500 gal 

Total Effluent Storage Volume Available = 149,400 + 118,500 = 267,900 gallons 

With the existing Backpressure Sustaining Valve (Pressure Sustaining Valve (PSV) set at 56 psi 
and one of the Large Effluent Pumps in operation (Pump 3 or 4) the Effluent Pump Station will 
have a Firm Capacity of approximately 2,344 gpm with 1,826 gpm being discharged to Outfall 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  24 
 

No. 003 and 518 gpm being discharged to holding Tanks 1 and 2.  With a total Available Storage 
Volume of 267,900 gallons this condition could be maintained for approximately 517 minutes 
or 8.6 hours.   

Based on the hydraulic analysis of the existing Effluent Pumping System, the System has a Firm 
Capacity sufficient to accommodate the 2,300 gpm PHF.   

The existing effluent pumps do not have reserve capacity to treat additional flow.  Additionally, 
the existing pumps are nearing the end of their design life and will need to be replaced in the 
next couple of years. 

 

Sludge Processing and Disposal 

Waste Activated Sludge (WAS) is dried on Sand Drying Beds and disposed of at a Sanitary 
Landfill.  The Horse Cave plant also shares a Mobile Screw Press with the Cave City WRF to 
dewater WAS.  The anticipated sludge Production is summarized as follows: 

BOD Applied to the Oxidation Ditches at the ADF and Loading – 1,140 #/d x 0.7 # 
Sludge/# BOD Applied 

 Total Sludge Production = 798 #/D ≈ 800 #/D 

If the Sand Drying Beds are used only for emergencies and during the summer months, the 
Centrifuge can be used to dewater the WAS generated at the HCWRF.  The centrifuge has a 
rated capacity of 400 dry pounds per hour of solids.  Therefore, the sludge can be processed by 
operating the centrifuge 14 to 16 hours per week.  This will allow ample time for the centrifuge 
to be used to process the solids at the Cave City WRF. 

 

Horse Cave Collection System 

The collection constructed in the 1960’s to serve the City of Horse Cave was constructed using 

vitrified clay pipe.  All gravity sewers constructed since the then have been polyvinyl chloride or 

polyethylene pipe.  Approximately 55% of the gravity sewers that discharge to the Horse Cave 

WRF were constructed using Vitrified clay pipe.  The CEA is currently developing a collection 

system map as a part of the implementation of their CMOM Plan.  The collection system 

inventory is summarized as follows: 

 Manholes – 624  

Lift Stations – 21 

Grinder Stations – 12 

Gravity Mains – 126,500 Lineal Feet 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  25 
 

Force Mains – 157,000 Sewers Lineal Feet 

The Horse Cave sewer collection system is subject to unusually low infiltration and inflow rates.  

Operators report that a quick downpour will bring flows up the most, however, they fall very 

quickly back to normal.  Operators also report, and operation reports confirm that even 

multiple days of steady rain have a minimal impact on system flows.  One explanation of this 

unusual phenomenon would be due to the karst geology of the area, with area water tables 

well below the sewer even after periods of sustained rainfall. 

 

Cave City Water Reclamation Facility 

The Cave City plant is an oxidation ditch plant with an Annual Average Daily Flow (ADF) capacity 

of 0.600 MGD; a Peak Day (PDF) capacity of 0.900 MGD and a Peak Hour (PHF) capacity of 1.920 

MGD.  The plant’s flow schematic is shown in Figure 6-2. 

The plant is well-operated and effluent testing indicates that the Facility consistently operates 

well within the limits of the KPDES permit.  There are no current enforcement actions against 

the Cave City WRF.  There are no known overflows in the collection system.  The key permit 

limits are shown in Table 6-1 and Table 6-3 lists flow data for the Cave City WRF. 

The following sections will review the design criteria for each unit process at the Horse Cave 

WRF and discuss the available capacity of each. 

 

Headworks 

The flow to the Cave City plant enters the plant at the grit chamber.  The grit chamber is the 

manually cleaned type and the channel is shaped such that the velocity of the influent is slowed 

enough to settle out the sand and gravel and maintain the organic material in suspension.  The 

grit chamber has a maximum design capacity of 1.920 MGD which is sufficient to accommodate 

the Facility’s Design Peak Hour Flow (1.920 MGD).  Therefore, the existing system would need 

to be upgraded to treat above the current rated capacity of 0.600 MGD.  Flow can be routed 

around the grit chamber to allow cleaning of the channel. 

From the grit chambers, the flow passes through a Parshall flume, and then to a comminutor 

where the influent solids are macerated.  The existing comminutor has a maximum rated 

capacity of 1.920 MGD which is sufficient to accommodate the plant’s current Design Peak 

Hour Flow Rate of 1.920 MGD.  The comminutor system includes a weir, bypass channel and 

manually cleaned bar screen to screen the influent flow in the event the comminutor fails, 

becomes clogged or is taken out of service for repair or maintenance. 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  26 
 

The existing influent comminutor system does not have reserve capacity to treat additional 

flow and is at the end of its design life and will need to be replaced in the couple of years. 

The screening facility discharges to the entrance well of the screw pumps.  Two screw pumps 

are provided, each with a variable capacity of 875 to 1,985 gallons per minute (1.260 to 2.858 

MGD). 

In addition to the raw sewage flows, the screws also lift the return activated sludge (RAS) from 

the clarifiers back to the Oxidation Ditches.  The maximum design RAS rate is 150% of the ADF 

or 625 gpd (0.90 MGD).  Therefore, the maximum flow to the screw pumps would be 1,960 gpm 

(2.820 MGD - the Peak Hour Flow – 1.920 MGD plus the maximum RAS rate – 0.900 MGD).   

The existing screw pumps have a firm capacity of 1,985 gpm (2.858 MGD) which is sufficient to 

accommodate the design PHF plus the design Maximum RAS rate.  This pumping system has no 

significant reserve capacity to treat additional flow.  The existing screw pumps and drives are at 

the end of their design life and will need to be replaced in the next couple of years. 

 

Oxidation Ditches 

The Screw Pumps discharge to a headbox that feeds a flow splitter which consists of dual 6” 

Parshall flumes.  The flow train is split by the flumes to the two (2) Oxidation Ditches.  Each 

ditch has an aeration volume of approximately 300,000 gallons and a design organic loading of 

710 pounds of BOD per day based on the ADF and Average Daily Loading.   

Each Oxidation Ditch is equipped with three (3) brush rotors capable of producing a maximum 

of 103 pounds of oxygen per hour for a total aeration prate, per Oxidation Ditch of 310 pounds 

of oxygen per hour or 7,440 pounds of oxygen per day.   

The Cave City biological process is designed to be operated in the Activated Sludge Mode.  

However, due to the permit limitations and influent ammonia-nitrogen concentrations, some 

level of nitrification is required.  Therefore, the Sludge Age is long enough for the Nitrifying 

Bacteria to grow and become established.  The Nitrifying Bacteria growth rate is a function of 

temperature (assuming there is ample food, oxygen, pH, alkalinity, etc.)  The lowest single day 

temperature MLSS measurement of 6.6 degree Celsius was recorded on March 4, 2014.  The 

14-day average temperature around this event was approximately 10 degrees Celsius. 

The Biological Process Design Parameters are summarized as follows: 

Solids Retention Time -  15.5 Days 

Total Pounds Under Aeration - 22,000 # 

Organic Loading/1000 CF -  17.7 #/1,000 CF 
Of Aeration Basin 



CAVELAND ENVIRONMENTAL AUTHORITY, INC. 
REGIONAL FACILITY PLAN 

 

_____________________________________________________________________________________ 
  P# 15025 3/24/2021 4:20 PM  27 
 

Design MLSS Concentration -   4,400 mg/l 

Food to Mass Ratio -    0.065 

Minimum Operating Temperature -  6.6°C 

Aeration Basin Volume -   0.600 MGD 

Daily Organic Loading -   1,420 #/d 

The existing aeration basin volumes are adequate to treat the Design ADF of 0.600 MGD.  
Facility improvements/expansion will be required to treat additional flows and loadings.  The 
existing brush rotors are at the end of their design life and will need to be replaced in the next 
year or two. 

 

Clarifiers 

The plant is equipped with two (2), 40’ diameter center feed clarifiers with a side water depth 